ASSEMBLY AND PARTS ALBUM

KD4114.KD4114Z parts drawing

Oil seal
Easy-destroyed parts
— Seal ring No. Part No. Description Qty.
No. Part No. Description Qty. - - -
No Part No Description Qly A. |KD4115-1003017| Oil seal for high pressure fuel pipe | 4
a. | KDAT4-1004100T Piston ring 4 - ' - : B. |KD4115-1003005| Oil seal for valve rod 16
- . - i r valve ro
b. | KD4115-1004005 | Connecting rod bearing shell| 8 . |KD4115-1306004) Seal ring for thermostat 2 -
o | KDA115-1002002 | Upper main bearing shell s m. |KD4115-1002015| Seal ring for idle gear cover board| 1 C. |KD4115-1002302] Crankshaft rear oil seal 1
d. | KD4115-1002003 | Bottorn main bearing shell 5 n. |KD4115-1002013| Seal ring for output cover board 1 D. |KD4115-1002202] Crankshaft front oil seal 1
e o. |KD4115-1002203 | O seal ring for front end cover 1
e. | KD4115-1013100 | Oil fiter 1 KD4115-1012007 | © seal 1 gf or el " > Tightening torque for main nuts and bolts Unit Torque
] ) p. - seal ring for cooler elemen
f. | KD4115-1105110 | Fuel filter element 1 : - No. Description Torque
q. |KD4115-1012003 O seal ring for oil cooler 1
1 Main bearing bolt (M14*115) 180-200
Gasket 2 Main bearing bolt (M10*82) 75-85
Seal ring No. Part No. Description Qty. 3 Idle gear A bolt M(14*67) 150-170
No Part No Description Qty. r. |KD4115-1010005 | Flange gasket for rough filter | 1 4 Idle gear B bolt M(14*30) 150-170
g. KD4115-1003302 | Seal ring for oil filling cap 1 t. |KD4115-1003400a| Cylinder head gasket 1 5 Idle gear C tighting bolt M(14*65) 150-170
h. KD4115-1010006 |  Seal ring for rough filter 1 u. [KD4115-1007002 | Airintake pipe gasket 1 6 Compressing bolt for camshaft timing 160-180
i KD4115-1013204 | O ring 16*2.65 1 v. |KD4115-1009001 [ Oil pan gasket 1 gear(M14*40)
j. KD4115-1013202 | O ring 12*2 1 w. |KD4115-1008100 | Air exhaust vent gasket 1 7 Cyliner head bolts (M14*115) 200-220
K. KD4115-1012002 | Seal ring for oil cooler 1 X. [KD4115-1008002 | Exhaust manifold gasket 4 Flywheel bolts(M16*62) 290-310
y. |KD4115-1307007 | Water pipe seat gasket 1 Vibration absorber pulley 210-230
z. |KD4115-1307011 | Flange gasket 2 10 Connecting rod bolts (M13*57) 170-190

WUXI KIPOR POWER CO.,

LTD.

Beside Jingyi Rd, Third-stage Development Section of Wangzhuang Industry Area, Wuxi High & New

Technology Industry Development Zone. TEL: 0086-510-85205041

FAX: 0086-510-85203796




Booster assembly KD4115Z-1118000 Qil filter assembly KD4115-1010000

i - 1 —
Cylinder head assembly KD4115-1003000 2 No. Part No. Description aty. No. Part No. Description Qty.
No. Part No. Description aty. B 1 KD4115-1010005 Flange gasket for rought filter 1
1 KD4105Z-1118410  Air intake connecting elbow 1 4 2 KD4115-1010000T Oil filter 1
2 GB/T619-1999 Hoop 70 1% , 3 GBIT5789-1986 Bolt M8*12 2
1 GB/T5789-1986  Bolt M8*35 13 3 KD4115Z-1118000 Air intake rubber hose 1 3 4 GB/T5789-1986  Bolt M10*150 2
2 KD4115-1003301  Oil filling cap 1 4 KD61212L-111912000 Clamp 1 e
3 KD4115-1003302 Seal ring for oil illng cap 1 g Egmggm‘ﬂof Booster !
4 KD4115-1003305a Cylinder head cover 1 118101 Fuel retuming gasket | 1 Oil filter assembly KD4115-1013000
5 KD4115-1003310  Rubber shock absorber cush 13 7 CBSTES1986 - Bolt M&"20 2
oK absorber cushion 8 KD4115Z-1118300  Fuel returning pipe for booster 1 g No. Part No. Description Qty.
6 KDA4115-1003306a Breather pipe 1 9 GBIT5789-1986 Bolt M8*40 2 =
7 QCIT621-1997  Hoop Q673834 2 10 KD41152-1118301  Fuel returning pipe connector | 1 i 1 KD4115-1013201 Bypass valve screw plug 1
8 KD4115-1003304 Rubber hose for breather 1 11 KD4115Z-1118002  Fuel returning pipe gasket Il 1 H 2 KD4115-1013202 O seal ring 122 1
9 KD4115-1003307a Breather plate 1 12 JB/T6013-2000 Washer 14 2 3 KD4115-1013203 Bypass valve 1
GB/T818-2000 Screw M5*12 1 13 KM493Z-1118302a  Pipe connector bolts 1 4 KD4115-1013204 O seal ring 16*2.65 1
KD4115-1003303 ~ Seal ring for cylinder head cover 1 14 KD388-04601 Fuel inlet pipe connector for 1 5 KD4115-1013205 Bypass valve spring 1
KD4115-1002105  Main bearing cap bolt M14*115 18 fuel supply pump 6 KD4115-1013206 Bypass valve plunger 1
g 15 KD488Z-18204 Rubber sleeve 7 KD4115-1013004 Oil filter seat 1
KD4115-1003014  Bolts for rocker arm seat 3 16 . .
KD4115-1003221a Exhaust valve rocker arm 4 KDunioz 116202 Clamp Elate for fuel inlet pipe 8 KD4115-1013005 "Seal gasket for pipe connector bol” 2
: 17 GB/T5789-1986 Bolt M8*12 9 GB/T5789-1986  Bolt M10*30 2
KD4115-1003202 ~ Waveform spring washer 4 18 KDA488Z-118201 Fuel inlet pipe for booster 10 GBTS789-1986  Bolt M10°60 2
KD4115-1003211a  Air intake valve rocker arm 4 19 KD488Z-18201 Fuel inlet pipe connector
11 KD4115-1013005 Pipe connector bolt 1
KD4115-1003203  Rocker arm seat 3 20 JB/T6013-2000 Washer 12 12 KD4115-1013003 Connector bolt 1
KD4115-1003201a Rocker arm shaft 1 21 KD488Z-18001 Fuel inlet pipe bolt | 13 KDA4115-1013100 il fiter 1
GB/T5769-1986  Bolt M10°20 2 14 KD41151013002 O seal ring 21°3.55 2
KD4115-1003015  Front liting eye 1 15 KD4115-1013001 O seal ring 9°2.65 1
GB/T5789-1986  Bolt M8*40 2
KD4115-1003602  Valve driving bridge 8 R
KD4115-1003011aFuel injector bolt 4 Oil cooler assembly KD4115-1012000 Starter assembly KD4115-3708000
KD4115-1003009  Fuel injector pressing plate 4 No. Part No. Description Qty.
KD4115-1 inj No. Part No. Description .
GB/TS?&QO?S?Z Seal gasfe(forfue\ injector 4 1 KD4115-1012100  Cooler element p . 0. Part No. P Qty.
-1986  Bolt M10°72 1 2 KD4115-1012007 O seal ring for cooler element 2 1 KD4115-3708100 Starting motor 1
GB/T5789-1986  Bolt M10*42 1 3 KD4115-1012006  Seal gasket for cooler element 2 > GBTE177.2-2000 NutM14*15 2
KD4115-1003510  Idle wheel D joint part 1 4 KDG105-1009003  Seal gasket " 1 ’
1 3 judikion  ma e vocrgar)
KD4115-1003502  Idle wheel D pressing plate 1 7 KD4115-1012001  Oil cooler cap 1
KD4115-1003501  Idle wheel D tightening bolts 1 g 5(5;33&31%}3;} ISeaIv:‘asherZAbl ng(2415) 2 Fuel filter assembly KD4115-1105000
KD4115-1003504  Idle wheel D cover board 1 - nner hexagon blocking(M24'1.5) 2
10 GB/T5789-1 ¥ ipti
KD4115-1003022  Bottom camshaft bearing shell 3 1 Ty Batwe 22 1 No. PartNo. _ Description _ Qty.
KD4115-1003021  Upper camshaft bearing shell 3 12 8876177.1-2000 Bolt M10 4 1 KD4115-1105200 Fuel filter bracket 1
KD4115- 13 GB/T5789-1986  Bolt M8*35 3 2 KD4115-1105120 Fuel filter seat 1
KM423135110%0330%118 \S/ela' b'°flkl 2 14 GBITS783-1985  Bolt M8'55 1 3 GBMI2002  Washer 10 2
- alve colle 32 15 KD4115-1012002  Seal ring for oil cooler 1 4 GB/T5786-2000  Bolt M10*1*30 2
KD4115-1003003  Valve spring seat 16 5 KD4115-1105110 Fuel filter element 1
KD4115-1003004  Valve spring 16 " .
KM493-1003005  Oil seal for valve rod 16 . . Piston & Connecting rod assembly KD4114-1004000
KD4115-1003005  Valve spring gasket 16 Air intake pipe assembly KD4115-1007000 No. PartNo. _ Description ab.
KD4115-1003016  Rear lifting eye 1 inti 1
GBIT5789-1986  Bolt M12+22 2 No. Part No. Description Qty. 1 KDue-o0t0T rsonig 4
. . . o iston
Egﬂfgggg;g 2|| seﬁl forhlg‘h pressure fuel pipe 4 1 KD4115-1007005  Guard for air intake vent 1 3 KD4115-1004200 ~ Connecting rod 4
5- ir exhaust valve 8 - . 4 KD4115-1004005 ~ Connecting rod bearing shell 8
KD4115-1003007  Air intake valve 8 2 KD4115-1007004  Air intake pipe connector 1 5 GB/T893.2- Spring retainer -B for holes 8
KD4115-1003400a Cylinder head gasket 1 3 KD4115-1007003  Gasket for air intake pipe 1 6 KDA4115-1004004  Pinston pin 4
KD4115-1003023  Air vent pipe connector 1 connector
Egmg']gg%g? SVV"“def head oo or 1 4 KD4115-1007001  Air intake pipe 1
g st AU
earing resistant cap for driving bridge 8 5 GBIT5789-1986 Bolt M8*25 17
6 KD4115-1007002  Air intake pipe gasket 1
Charging generator assembly KD4115-3701000 Fuel pipelines assembly KD4115-1104000
No. Part No. Description Qty. No. Part No. Description Qty.
1 KD4115-3701202 Adjusting bolt 1 1 KD4115-1104110  1stcylinder high pressure fuel pipeline 1 !
2 KD4115-3701201 Generator adjusting arm 1 2 KD4115-1104120  2nd cylinder high pressure fuel pipeline 1
3 KD4115-3701203 Tightening bolt 1 3 KD4115-1104130 3rd cylinder high pressure fuel pipeline 1
4 KD41153701204 Washer 1 4 KD4115-1104140  4th cylinder high pressure fuel pipeline 1
5 GB/T6177.2:2000 NutM12"1.25 1 5 KD4115-1104220  Fuel returning pipeline for injector 1 .
6 GBTSTES 1985 BoltM10°45 4 5 KDA115-1104001 Pipe clamp | 4 Oil pan assembly  KD4115-1009000
7 KD4115-3701300 Protective plate 1 7 KDA4115-1104700  Lube oil pipeline for fuel injection pump 1 No. Part No. Description Qty.
8 KD4115-3701100 Charging generator 1 8 KD4115-1104400 Fuel returning pipeline for fuel filter 1 -
9 GBIT93-1987  Washer 12 1 9 KD4115-1104500  Fuel pipeline for fuel filter 2 1 KD4115-1009001 Ol pan gasket 1
10 GB/T97.1-2002  Washer 12 1 10 KD4115-1104300  Fuel returning pipeline for cylinder head 1 2 KD4115-1009100  Qil pan weldment 1
11 GB/T5785-2000  Bolt M12°1.5160 1 11 KDB1342-112970000 pipe clamp 3 3 GBT6177.1-2000 Nut M8 4
12 KD4115-1104600  Fuel inlet pipe connector for fuel supply pump 1 4 KD4115-1009003 Seal fing for oil drainage plug 1
screw plug
. 5 KD4115-1009002 Oil drainage screw plug 1
] 1 2. Exhaust manifold assembly KD4115-1008000 6 GBIT5789-1986  Bolt M8"20 22
P -] rpT)
Fuel injector assembly KD4115-1112000 -{E D'§ No. Part No. Description Qty.
2
a—2 No.Part No. Description Qty. @ R~ 1 GB/T899-1988  Stud AM10*30 4
2 KD4115-1104600 Gasket for exhaust vent 1
hd 1 KD4115-1112100 Fuel injector assembly 4 3 GB/T899-1988  Stud AM10*130 4
® 2 KD4198-1112001 Fuel injector washer 4 4 GB/T8Y9-1988  Stud AM10*120 2
® 5 GB/T6177.1-2000 NutM10 12
6 GB/T899-1988  Stud AM10*50 2
7 KD4115-1008001a Exhaust manifold 1 [
8 KD4115-1008002 Exhaust manifold gasket 4
Camshaft assembly KD4115-1006000 Fuel injection pump assembly  KD4115-1111000
ipti 1 -
No.Part No. Description Qty. Glow plug assembly KD4115-3770000 No. Part No. _ Description aty.
1 KD4115-1006003 Bolt M14*1.5*40 1 2 No. Part No. Description Qty. &y 1 KD4115-1111001  Fuel injection pump gear 1
2 KD4115-1006004 Pressing plate 1 ) 2 KD4115-1111003 O ring for fuel injection pump flange @3.55*@139.5 1
3 KD4115-1006002 Timing gear for camshaft 1 1 KD4115-3770001 Connecting plate for glow plug 1 3 KD4115-1111002 Flange plate connected with fuel injection pump 1
4 GB/T1096-2003  Key 68 1 2 KD4115-3770100 Glow plug 4 4 GBIT5789-1986  Bolt M10*90 2
5 KD4115-1006001 Camshaft 1 5 KD4115-1111100  Fuel injection pump assy 1
6 GB/T97.1-2002  Washer 10 4
7 GBT93-1997  Washer 10 4
8 GB/T6176-2000 NutM10*1.25 4
9 GBIT899-1988  Stud AM10-M101.25°35 4
[GN . 10 KD4115-1111005 Fuel pump fixing bracket weldment 1
% 1 Thermostat assembly KD4115-1306000 Oil pump assembly KD4115-1011000 11 GBIT5789-1986  Bolt M10*20 2
2 . justi 1
No. Part No. Description Qty. — 12 KD4115-1111004 Fuel pump adjusting bracket weldment
P! Y No. Part No. Description Qty. 13 GBITS789-1986 Bolt M10°25 2
1 KD388-01043  Inner hexagon plug screw R2 72" 1 1 KD4115-1011009 Driving gear for oil pump 1
2 GB/T5789-1986  Bolt M8*80 3 2 KD4115-1011001 Ol pump 1
3 GB/T5789-1986  Bolt M8*25 1 1 3 GBIT3082002  Steel ball 12 1
4 KD4115-1306001 Thermostat cap 1 4 KDA115-1011004 Pressure limiting valve spring 1 Fan assembly KD4115-1308000
5 KD4115-1306002 Thermostat(high) 1 5 GB/T91-2000  Cotter pin 4*25 1 No. Part No. Description Qty.
6 KD4115-1306004 Seal ring for thermostat 2 6 KDATI&-1011003  Spring seat -
i 7 KD4115-1002113 Oil pump shaft sleeve 2 1 KD4115-1308001  Fan cushion block 1
@, ; Egj”gggzggg ;ee'::::atur“v:“hm{ °°°I'"gwa'er1 8 KDA115-1011006 Driving gear shaft 1 2 GBT70.1-2000  Screw M10'60 6
Qﬁ g - connector sea 1 9 KD4115-1011008 Ol pump gear 2 3 KD4115-1308100  Fan 1
9 KD4115-1306003 Thermostat 10 GBIT5789-1986  Bolt M8*25 4 4 GBIT9074.17-1988 Bolt assembly M10*25 6
10 KD4115-1306007 Guard for water outlet 1 11 KD4115-1011002  Oil pump gasket 1
12 KD4115-1011005 Driven gear shaft 1
13 KD4115-1011007 ~Location pin 2
e ;
a4 % 2
Water pump assembly  KD4115-1307000
No.Part No. Description Qty.
1 KD4115-1307002 Seal gasket for water pump 1
2 KD4115-1307007 Gasket for water pipe 1
3 KD41151307005 Mini circulating water pipe seat 1
4 GBIT5789-1986  Bolt M8*70 1
5 KD4115-1307008 Plug screw 1
6 KD4115-1307008 Connecting pipe for mini circulating water pipe seat 1 . Part No.  Description Qty.
7 KD4115-1307004 Rubber water hose for mini circulating 1
8 GB/T5789-1986  Bolt M8*60 2 KD4115-1002004 Thrust plate | for crankshaft
9 GB/T5789-1986  Bolt M8*25 2 KD4115-1002100 Engine block
10 KD4115-1307009 Water elbow 1 KD4115-1002900  Fuel injection pipe )
11 KD4115-1307011 Flange gasket 2 KD4115-1002018  Pressure valve for fuel injection pipe
12 KD4115-1307100 Water pump 1 KD4115-1002009  Left foot for engine:
13 KD4115-1307003 Timing indicator 1 g};g;wgo%gszz :"ﬁ'”Mig‘.'s'g’"eyc“'“b"“c‘
14 KD4115-1307001 Water pump pulley 1 CBTB%9-1988 S:]udAM12‘1 570
15 KD4115-1307012 Water pump pulley . 41 -
" 3 Engine block assembly KD4114-1002000 GBIT900-19888  Stud AM10°55
16 GB/T6769-1986  Bolt M8"110 5 g y 42 KD4115-1002003 Bottom main bearing shell
17 GBT5789-1986  Bolt M8*80 No. Part No. Description Qty. 43 KD4115-1002002 Upper main bearing shell
44
I TTT: 0l e oo
2 OBS7822000 - Bolt M12°120 ! 46 KD4115-1002202 Front oilseal for crankshaft
3 GBITS789-1985  Bolt M8"20 3 47 GBTEIMSES  Stud AME'Z5
4 GBITS789-1986  Bolt M8*16 8 48 CoTersetoss Dok MBS
5 KD4115-1002014 Cover board for flywheel shell idle gear 1 49 GETao983  SudAMB'S5
6 KD4115-1002015 Seal ring for idle gear cover board 1 50 GB/T899-1988  Stud AM10°65
7 GBITSIES-2000  BoltM12'1.5°75 M 51 GaTsrEs2000  BokM1215%0
8 GBITIE674-1996 Bolt M14'24 52 o
9 KD4115-1002302 Rear oil seal for crankshaft KDa115-1002021 Engine ightfoot

53 GB/T5789-1986  Bolt M10*20

54 KM376-1002006 Ol pressure sensor

55 KD4115-1002006 Connector for il pressure sensor
56 JBZQ4454-1997 Seal gasket 14*18

57 KD4115-1003023 Air vent connector

58 KD4115-1002701 Oil dipstick casing pipe

59 KD4115-1002710 Oil dipstick

60 KD4115-1002024 Hexagon head plug screw

61 KD4115-1002810 Water drainage switch

62 KD4115-1002802 Water drainage bolt

63 KD4115-1002801 Water drainage switch connector

10 KD4115-1002301 Flywheel shell

11 KD4115-1002703 Speed sensor

12 KD4115-1002016 Small cover board for flywheel shell
13 GB/T5789-1986  Bolt M6*12

14 GB/T899-1988 Stud AM14*1.5*35

15 GB/T899-1988 Stud AM12*1.25*55

Crankshaft flywheel assembl - 16 KD4115-1002013 Seal ring for output cover board
y Y KD4115-1005000 17 KD4115-1002104 Locating pin 1020

No.Part No. Description Qty. 18 KD4115-1002012 Output cover board
19 GBIT6177.2:2000 NutM121.25

&

B R e e L N NN U NN

for main oil passage
69 KD4115-1002001 ~Locating sleeve for cylinder head
70 KD4114-1002102 Cylinder liner
71 KD4115-1002102 Double head stud for oil sump
72 KD388-01012  Inner hexagon screw plug Rz 1/8"

KD4115-1005001 Crankshaft
GB/T119.2-2000  Pin 818
KD4115-1005100 Shock absorber pulley
GB/T57895-2000 Bolt M16*1.5*110

27 KD4115-1002401 Locking bolt for idle gear A

28 KD4115-1002402 Bolt gasket

29 KD4115-1002420 Joint part for idle gear shaft A
30 KD41151002410 Joint part for idle gear A

31 KD4115-1002403 Pad for idle gear shaft A

32 KD4115-1002005 Thrust plate Il for crankshaft

1 KD415-1005004 Fiywheel bolt M16*1.5'62 20 GBTS7822000  Bolt M14'65 64 QoMEL1997  Hoop QBrIIE
2 KD4115-1005003 Flywheel bolt pad 21 KDA115:1002502  Pressing plate foride gear B 65 KD115.1002808 Watercrainage pipe

3 KD4115-1005201 Flywheel 22 KD4115-1002610 Joint part for dle gear C 66 KM493-a-1306009aWater temperature sensor

4 KD4115-1005202 Flywheel tooth ring 23 KDA115-1002601 Idle gear shaft C 67 KDA4115-1002017 Pressure stabilizing valve for main

5 KD4115-1005002 Timing gear for crankshaft 24 GBT5783-2000  Bolt M14*30 oil passage

6 25 KDA115-1002510a Joint partfor idle gear B 68 KD4115-1002011 O ring for pressure stabilizing valve 1
7

8

9

8
1
1
1
1
Y 5 1
GB/T1096-2003  Key 5"5"25 1 26 KD4115-1002501a Idle gear shaft B
2
1
4

ENFNENIN

o
AR aASNNS oo




	页 1
	页 2

